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,,, TEST ,i 』’’ ,''\ \ :I二 , 二 ,‘’ 

— 『 三』 ; 1

’노모젼 
' I ,I, 

Client 
’' ’ ':' 

Name : Tissin Co., Ltd '. , \ ',, 1, J, / I 『』』
• ■ ' ' 

Address : 201 -HO'5, No 397, 20T-ll05, No 397,Seokcheon느r0, 0jeong-gu; Bucheon」Si, GyeonggEdo, Korea 
' ' '/, 

Date ofReceipt : 2023. 02. 14 

, ■ 2; Use of .Report ,: To ver,\fy IP grade to ,1E¢ 60529 

3. 'Test Sample 

Description : Smai:t. Position TransI;11itte,r 

Manufa9m.xrer : Tis,sin Co., Ltcl. 

Model Name : TS500 

Serial Number : -

Rema.tk : Please ~efer to the,clause I .4· ~egarding 'the test sample, and results. 

4.D'ate _ofT(lst: 2023. 02. 17.~· 202,3. Q2. 211.,, 

5. Location of Test : 

■ KTL Pennanent Test Lab (Address : 87, bigital-ro 26-gil, Guro-gu, Seoul, KOREA) 

□ On Site Testing 

6. Te~t Standard/Methocl : !EC 60529:1989 +.AMP1:1999+AMD2:~013 CSV/CO監:2015

1. test Results : Pass (IP67) 

, NQte : 

’ 
,■ I', this report is lil)1ited' to sampl~s submi\fed ~y the applicant and is prqht,bited from being used for leg?I ,or,ptli,er reaso,rs of dispute. 

2, ;phis d0cument is valid :only in ',its original 'document, ~nd any reprodu,cec\ 1,copies and ele,tronic copies '~ie n,ot valid, ,. ' .,,, 
'("Origin~I" me~,I1s all the reports1provided by the Kl'!.,',i'ncluding the sectiri!Y procedures.) , 니 , 

,: 3. You cal) check the c;ontc1\ts ofthe report 'b'y,,~canning t\1,c:,20 Bai:c,0µc bclt!iw/ fhc identity of,originahqpdits can!bc chcck~d in,tlic 
"Confirm oriei onfinn original report" window ofthe cust~n1,, r's, l\~r,nepage,(1,,u~ldt)lerliLre,kr). 

’ ' A 4 The report is r~lated to KS ,(Q'ISO/IEC:'1702? ,& KOli.A,~1AccreµiJatidi), , ' ,., ., , 
,, :1 s』 , Th e results marked,as 'I ※ ' are,o;ut ofl<iOicA;, 'accredit~tio11, scopf , , ,', 

':::ed \lI1 Jae SIk :lg:：』e) 1::::IC:::::::-won 

' |: , 
』 , 

, ' Affitmation 

The above rest report Is the accredited test result by Korea Laboratory Accreditation Scheme, which signed the ILAC-M邸.

2023.02.27 

Korea Testing Labora 
Accredi ted by KOLAS, Republic of KOREA 

87, Digital-ro 26-gil, Guro-gu, Seoul, KOREA Tel.+82-2-860-1514 Fax. +82-2-860-1549 
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1. Summary of Test 

1.1. Test Standard 
This test was conducted in accordance with "IEC 60529:1989 +AMD1:1999+AMD2:2013 CSV/COR2:2015" . 

1.2. Test Sample 
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• Despription 

• Model Name 

• Dimensions 

Smart Position Trans血tter

'TS500 , 

.102.8 mm x H3!6 mm x 98.6 mm 

L C 

’ l,'’ "' ,'"""'"' '" Lt 

[Fig. l: Sample] 

1.3. Test Environment 

• Temperature 

• Humidity 

• Atmospheric Pressure 

: (25.0 士 2.0) 't 
(48,. O 土 -2:0) % R.H. 

(lOJ:.32 土 2.0) kPa 

Z t V 9 9 l 8 6* \ Z O • S q l 
f .. ,J,._,아- l ‘‘J Iui1 ·T,\ ,L IA \.` 

[Fig. 2: Sample] 

1.4. Remark 
The test was conducted with the plug applied on the entry of the sample (Refer to Fig. 2) 

FP104-04-00 

二〕※ 위 마크는 추후 전자확인증 대조 프로그램에서 원본대조시 사용되는 2D코드입니다 



- ktl 만국산업기술시엄원 4: · 효: 칼:s:i7 - ^" ^ '= . ~ 5 

kt l 안국산업71술시험원 
Korea Testing Laboratory 

Rep0rt No. : 23-ffill64-02-2 

Page of Pages ( 3 )/( 5 ) 
`` 
마’ ' 1 ’ 'Ih 

§'활’夕2 

區2 
z一_

z / s ,//_ 
,"' r 

hI,, I,,I`` \t 
\ ,, 

曲
―

.’,

\
,- 

es R

h“' 

’, 
· 

2 

@deL,1lt하S, E> :oon떠Uons접t R寧ts'
, r' ,. 'l_ 

j .”. 
,.”: , 

•

-'I{:_ ~ ~- - - - - - ,."；』 E” " 

’ 
2.1 Dust Test Conditions 

• Talcum powder(mesh). wire diameter. 50 µm 

• Talcum powder(mesh) wire width: 75 µm 

• Amount of talcum ,)ilowder of the test chamber: 2 kg/m3 
/ / 

1st 2.2 Dust Te.st Conte~ts 

, Chara어eristic • Volume df the ' enclo$µres· About 438. cm3 

num'erals 6 • Reduc~ion air pressure: - 2.00 kPa 
Against ingress ’ 
of solid foreign • Flow Rate: Pi.bout 0』. OJ. L/mm 

objects • Extraction rate per hour· About 1.37 volumes/h 

• Test duration 8 h 

2.3 Dust Test Result 
’ '· Pass '·· i:.·; ... 

', - ' 
lI. J .,. .IJ ,I’ 』

. /,, f’f, J,;, '』, ．8'』 \ I 

2nd 

Characteristic 

numerals 
Against ingress 
of water with 

harmful. •effects 

7 

2.4 Water Test Conditions 

• The lowest point of enclosure: 1 000 mm 

• The highest point of enclosure: 885 mm 

• Differential temperature of water and enclosure 

(less than 5.0 K): Under 2.0 K 

2.5 Water Test Contents 

• Test duration: 30 min 

r!r 
"" ’,' 'I 

,, 

2.6 Water Test Result 

• Pass 

FP104-04-00 

D L ※ 위 마크는 추후 전자확인증 대조 프로그램에서 원본대조시 사용되는 2D코드입니다 



- ktl 만국산업기술시험원 ’' :'근 3 당 s: i 겸 국: :,효· , 

kt l 안국산업기술시험원 Korea Testing Laboratory 

Repor;t No. : 23-{X)9164--02-2 

Page of Pages ( 4 )/( '5 ) 

? 
List of Testing Equipments 

.,，"』 , '"' :: " > ,,." ’ ’’‘ ” 
,1 , ,'· ' ,』 ’ ’’ 따; ’ 가, 

뀝 /I I ’/ IDateof : Date of next I , ’I 顯떠pment " 1M:oae1, 
I 

Man따actur아 
,, , I I, ,, ,I I, 

’ ’ 'Calibration I ,Cl;lhbration 1, 
` 

I 

Thermo-hygr,ometer Testa 622 Testo 2022-'04- 28 2023-04-28 

Timer HS-30W CASIO 2021-08-17 2023-08-17' 

Vernier Calipers CD-20APX Mitutoyo Col'J:). 2023-02-16 2024-02-16 

Flowmeter(IP5X, IP6X) RMA -13-SSV DWYER 2022-06-13 2023-06-13 

Water temperature gauge SDT8Q SUMMIT 2022-06-13 2023-06-13 

Pressure Meter PM-80 : Di앙tron 2022-10-12 2023一10-12
,'‘ 

',' ’ 

’ 

.””.’ 

4. Test Figures 

[Fig. 3: IP6X] [Fig. 4: IPX8] 
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6. Water Test Result Figures 
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-End -
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